
PageNews for Customers and Friends of The Hydroflux Group March 2019

The PNG 
Legacy 
Continues

Leachate - 
What is it & 
Why is it a
Problem?

Hydroflux, Ex-
clusive Agents 
for Mena Water

Full Story Page 4Full Story Page 5

Did You Receive 
Your Free Stainless 
Steel Straw? 
Redeem Yours Now!

NEWS FOR CUSTOMERS AND FRIENDS OF THE HYDROFLUX GROUPMarch 2019

1

Full Story Page 2 Full Story Page 3

Solution For 
Algal Removal In 
Water Supplies
FEATURE STORY

BY MITCHELL HASTINGS

In Australia, ponds, lagoons, rivers 
and lakes form a significant part of 
the industrial and municipal water 
cycle. These “surface water” systems 
are important parts of both the water 
supply and wastewater treatment 
[...]
right requires a highly evolved un-
derstanding of the physio-chemi-
cal processes taking place at this 
initial step where the granular or 
emulsion polymer is added to the 
water. This understanding allows 
the correct and suitable choice of 
equipment to help initially wet or 
invert the polymer before hydra-
tion so that uncoiling can occur. 

As an example, for granular poly-
mers poor wetting can lead to 
polymer clumping where the dry 
polymer is surrounded by a wet 
polymer sheath created when 
only the outside of the clump of 
polymer is wetted. The gel-like 
sheath protects the dry polymer 
inside so it never gets wetted or 
uncoils so it can’t become a use-
ful part of the polymer solution. 
No amount of mixing will undo 
this initial clumping, so the poly-
mer solution is now weaker than 

expected. Not only is this a costly 
waste of polymer, but these lumps 
and clumps can become caught 
in and block pumps and pipe-
work which compounds the prob-
lem of low plant performance. 

For emulsion polymers, the initial 
‘flip’ or inversion is critical. If the 
polymer is not inverted correctly, 
at the correct polymer-to-water ra-
tio, whilst using a suitable amount 
of energy then the polymer may ei-
ther be unavailable for use (wast-
age), or degraded by over-shear; 
where the long polymer chain is 
broken up or sheared into small-
er, less useful polymer lengths.

 The next part of the “manufactur-
ing” process is the hydration step 
where at the molecular level the 
water molecules start to adsorb 
to the polymer chain. This pro-
cess happens almost in tandem 
with the third step of uncoiling 
where the polymer chain itself 
starts to unwind (uncoil) and ex-
tend out in length. Depending on: 

• the polymer form (granular or 
emulsion);

• the polymer type (cationic, 
non-ionic or anionic);

• the degree of polymer branch-
ing;

• the polymer mol-charge (low, 
medium, high);

• the polymer chain length (mo-
lecular weight); and

• the strength of make-up (poly-
mer to water ratio)

the most suitable equipment and 
operating method for hydrating 
and uncoiling your particular poly-
mer will vary. Design engineers 
and operators must play close at-
tention to the type of mixing en-
ergy (stirrer or pump for instance), 
the amount of mixing energy and 
applied shear, and the mixing time.

Furthermore, make-up water 
quality will also play a role in de-
termining the final polymer solu-
tion quality – parameters such as 
pH, salt level (TDS), iron content, 
chlorine levels, temperature etc. 

So next time your plant is not per-
forming as expected, have a look 
at your polymer make-up and dos-
ing system and then ask Hydroflux 
to come along and provide simple 
solutions to complex problems. 



News for Customers and Friends of The Hydroflux Group March 2019 Page

Franz Heindl (HUBER), Atif Gafar (CEO, MENA 
Water) & Declan Creasy (Hydroflux Epco) at 
the signing of the exclusive Hydroflux Mena 
Water agreement. 

MENA Water ultramodern wastewater technology – ideal for decentralised wastewater treatment

Diagram showing the MBR container mounted over the aeration tanks

3

Hydroflux launch into 
New Zealand

OROd ROOSTAEE

Over the past 15 years, Orod has 
worked on numerous water and 
wastewater treatment projects 
in many different regions of the 
world. He has worked in many 
disciplines to expand his expe-
rience in roles as project engi-
neer, design engineer, project 
manager and regional manager.

Orod brings to Hydroflux his 
vast experience working as a 
product development manager 
at MENA Water which provided 
a backbone for the develop-
ment of the agency agreement 
between the Hydroflux Group 
and Mena Water throughout the 
Australia Pacific region. “I am 
looking forward to developing 
the NZ market with Hydroflux. 

“I believe there are far better 
solutions and options available 
to many clients than what they 
may be aware of and I would like 
to introduce these advanced 
water and wastewater treatment 
processes to them” said Orod. 

When Hydroflux was founded, 
the intention was to quickly 
establish Hydroflux as the “go to” 
company for anything associated 
with wastewater treatment in the 
municipal or industrial sector. “now,” 
claims Hydroflux Director, Andrew 
Miley, “that has been achieved!” 

“We are very optimistic about 
the future. We have an increasing 
number of loyal customers who 
choose to work with us year after 
year and as our skills and capa-
bilities in treatment plant design 
and construction improve, we 

are able take on ever more chal-
lenging projects.” he said. “The 
continual growth that the com-
pany experiences enables us to 
invest in our people, regional ex-
pansion and design innovations.” 

It would have come as no sur-
prise to many that opening a 
New Zealand office was the lat-
est offering to provide a lo-
cal presence to a niche market. 

Orod Roostaee heads up the New 
Zealand companies as General 
Manager. The companies have 
been set up to provide equip-
ment and process solutions to 
municipalities and industry. 

In addition to the Hydroflux pro-
prietary range of products, the 
NZ company has exclusive agree-
ments with HUBER and MENA 
Water for the region. “I have been 
working with HUBER for over 20 
years now and I am excited about 
cultivating HUBERs presence in 
another region” said John Kou-
moukelis, Hydroflux Director. 
MENA Water (which is 50% owned 
by HUBER) also opens doors for a 
high quality range of packaged wa-
ter and sewage treatment plants.

BY OROd ROOSTAEE

lack of proper infrastructure is an 
obstacle faced by many developers. 
Whilst existing infrastructure is 
struggling to keep up with population 
growth, many development projects 
are being delayed, or even cancelled, 
because there is no sewage treatment 
in place to serve the development area. 

Conventional wastewater treat-
ment plants are expensive to build 
and can have a lengthy construc-
tion time. They are often not eco-
nomical when they only serve a 
limited number of dwellings, and as 

environmental standards are tight-
ened, older systems are sometimes 
unable to cope and require ex-
pensive upgrades for compliance. 

These sewage treatment plants are 
usually built far from cities and 
towns so sewerage infrastructure 
can be a complex collection network 
with multiple lifting and transfer 
stations, all of which require rou-
tine inspection and maintenance. 

For many small towns and cit-
ies with a population of less than 
20,000 or for new residential de-
velopment projects that cannot 
easily be connected to a sewer-

age network, a decentralised 
wastewater treatment plant is an 
ideal and economical solution.

For such situations, Hydroflux of-
fers MENA Water’s state of the art 
containerised MBR plants which 
have taken wastewater treatment 
package plants to the next level of 
cost reduction and simplicity in 
plant construction and operation.

MBR treatment technology is 
one of the most recent and ad-
vanced technologies for decen-
tralised wastewater treatment. 
It occupies less than ⅓ of the area 
a conventional treatment plant 
might require and produces a 
very high quality treated effluent 
- suitable for recycling and reuse.

The membrane modules, the 
heart of the treatment plant, are 
housed in a standard ISO ship-
ping container next to the plant 
machine room where the key me-
chanical equipment is located. 

The plant control panel is fitted in 
the same container as well, inside 
an air-conditioned compartment. 
Raw sewage is pumped to the 
treatment plant inlet works where 
a screen removes coarse solid ma-
terial from wastewater prior to a 
primary settling tank that further 
reduces the concentration of oil, 
grease, sand and other non-organ-
ic solids. Biological treatment oc-
curs in underground tanks where 
dissolved organic contamination 
and nutrients such as Nitrogen and 
Phosphorus are removed. Finally, 
ultra-filtration membranes act as 
a physical barrier, separating the 
biomass from the wastewater to 
produce a very high-quality efflu-
ent virtually free of suspended sol-
id material, microbes and viruses. 

SITE ARRAngEMEnT 

The membrane container with all 
the items and equipment inside it, 
is a prefabricated and shop-tested 
unit ready for operation almost 
as soon as it arrives at installation 
site. The container is located at 
ground level and above the bio-
logical treatment tanks. This ar-
rangement offers fast and easy 
access to the major critical com-
ponents of the treatment plant. 

“For many small towns and 
cities that have a population 
of less than 20,000,  
or for new residential 
development projects that 
cannot easily be connected 
to a sewerage network, a 
decentralised wastewater 
treatment plant is an ideal 
and economical solution”

When to Consider 
Decentralised 
Wastewater Treatment

The treatment plant is controlled 
by the latest Siemens PLC and 
touch screen and a GSM mo-
dem allows operators to moni-
tor the plant remotely via a PC, 
tablet or a smart phone whilst 
faults in the process alert plant 
operators or managers via SMS.

MENA Water is an engineering 
and manufacturing company and 
a member of the German Huber 
group. Their containerised MBR 
plants are designed and built 
based on German standards. Ger-
man and European made equip-
ment is used in fabrication of the 
units and all tanks and mechanical 
equipment in contact with waste-
water are made of stainless steel.

“Changing the image of 
wastewater treatment”



News for Customers and Friends of The Hydroflux Group March 2019 Page

PNG is a very challenging logistical environment, often having to utilise boats and barges for site deliveries 

Hydroflux Epco attending the Kiunga WWTP Stakeholder’s Meeting in Western Province, Papua 
New Guinea

4

BY JOHn KOUMOUKElIS 

It was in the late 19th century when 
some cities began to utilise sedi-
mentation systems to treat sewage 
and this remained the only means 
of treatment until the activated 
sludge process was invented in 1912.

Sedimentation systems, more 
commonly referred to as primary 
sedimentation tanks or clarifiers, 
are still in use today. They are still 
incorporated into the design con-
cepts and planning for future sew-

age treatment plants as they enable 
an initial BOD reduction of approx-
imately 40 percent, thus increasing 
the efficiency of the downstream 
secondary stage of treatment.

Now there is new technol-
ogy available that can re-
place clarifiers and operate 
with much greater proficiency.

The HUBER LIQUID Drum was 
developed as part of a research 
project on alternative technolo-
gies contributing towards energy 

utilisation. The LIQUID technol-
ogy is an extension of the popu-
lar ROTAMAT Screening Process, 
which is proven in over 4000 
references. It is now distributed 
throughout Australia & New Zea-
land by Hydroflux Epco as an in-
novative alternative technology 
to primary clarifiers. It reduces 
the amount of space required 
for a clarifying tank by up to 90 
percent whilst reducing energy 
use and high investment costs. 

The system uses a fine mesh with 
0.1 to 0.2 mm holes in a star pattern 
to increase the effective surface 
area of the drum which enables 
similar suspended solids remov-
al rates when compared with 
conventional primary clarifiers. 

The unique star shape provides 
a significant increase in screen 
surface area allowing a single 
drum to process 5 MLD in 15 m2 
compared to the 200 m2 a pri-
mary clarifying tank requires. 

The benefits of the HUBER 
LIQUID Drum include:

•	 freeing up space and land, with  
 a 90 percent reduction in the  
 space required compared to a  
 clarifier;

•	 performance as good as, or 
 better than sedimentation;

•	 major savings in capital costs 
 for installation;

•	 gravity is used to capture sludge  
 in a wash press for thickening  
 by 4 to 6 percent without using  
 polymer; 

•	 existing clarifying tanks can be  
 re-purposed. For example they  
 could be reconfigured into 
 aeration Basins.

HOW IT WORKS

The HUBER LIQUID Drum is an 
in-channel fine screen that uses a 
drum with mesh profile to separate 
fine solids from the sewage flow. It 
is typically installed in a concrete 
channel downstream of the inlet 
works. It is provided with a main 
frame, channel seal plate, cov-
ers, spray system and main drive. 

As the fine solids accumulate on 
the screen face, the headloss grad-

The end of primary sedimentation 
tanks in wastewater treatment plants?

ually increases due to the blinding 
of the drum. At a pre-set head-
loss the drum is rotated through 
a wash recycle and the solids are 
washed into a trough and sluiced 
out of the machine for further 
processing. The mesh geometry 
provides low headloss values and 
the drum sizing and water levels 
are configured to reduce head-
loss values across the total screen. 
Spray water is used for washing 
the drum with low and high-pres-
sure systems. Reclaimed efflu-
ent can be used for spray water. 

The discharge of the screened 
sewage gravitates to the next 
process step. The solids washed 
from the drum are sluiced from 
an internal trough. Typically, 
these solids are pumped for di-
gestion or can be thickened us-
ing a HUBER WAP LIQUID Press.

This technology is a breakthrough 
for sewage plant operators whose 
goals are to reduce operating 
costs. The technology is afford-
able, uses little space and pro-
vides a good return on investment.

BY PAUl COBBIn

The Hydroflux Group prides itself on 
long term relationships with its cus-
tomers, providing solutions that target 
their needs and their environment.

In Australia, Hydroflux Epco’s rela-
tionships span six decades across 
multiple projects with compa-
nies such as John Holland, Mono-
delphous, SA Water, BHP and its 
subsidiaries just to name a few. 
Historically in fact, the vast major-
ity of Epco’s work is repeat busi-
ness often spanning decades. 

For Hydroflux Epco, the long 
term customer service per-
spective also extends to off-
shore markets such as Oman 
and Papua New Guinea (PNG).

 In the case of PNG, Epco’s heritage 

spans the entire nation, since 1962, 
from Bougainville in the East to Ok 
Tedi in the West. Epco’s client base 
is a who’s who of PNG mining from 
Bougainville Copper to Chevron, 
Ok Tedi, Oilsearch, BHP, Newcrest 
and Water PNG. The product star 
for these installations is the Hydro-
flux Epco RoadTRAIN® packaged 
sewage treatment plant ranging in 
size from a capacity of 100 persons 
at the Kope river port for Oilsearch 
to the 8000 person plant for the 
mining town of Tabubil for Ok Tedi. 

PNG is a challenging environment 
to do business. Issues range from 
extremely remote logistics and 
unforeseen project risks to com-
plex commercial conditions and 
of course there are the constant 
physical dangers of travelling in-

country. Risks aside, customers 
in PNG have the same needs as 
anywhere else. Hydroflux under-
stands those risks and so it comes 
back to the basic principles of 
providing good service and main-
taining long term relationships.

One such example of a long term 
relationship is the recent com-
mencement of the Kiunga project 
in the Western Province of PNG. 
The 1000 EP activated sludge 
plant for the township of Kiunga 
will be the ninth sewage treat-
ment plant provided by Epco 
to the Ok Tedi Mining group. A 
few kilometres away from the 
Kiunga site lies the first Ok Tedi 
project, built in 1981, at the min-
eral process plant adjacent the 
Fly River. The river port Road-

TRAIN® STP is still functioning 
thirty seven years later, providing 
sewage treatment for 500 people.

The start of the most recent PNG 
project was signified by a series 
of prestart meetings held over a 
week-long event on site in late Sep-
tember 2018. The event involved 
key stakeholders and subcontrac-
tors with Hydroflux Epco sup-
porting the Ok Tedi Development 
Foundation (OTDF) as prime Con-
tractor and technology provider. 

Not only is this Epco’s ninth proj-